

# National Textiles & Garment Quality Supervision Inspection Centre (Zhejiang) Test Report

ADDRESS: No.300 XIASHA ROAD  
HANGZHOU CHINA


Tel: (0571) 85122669  
Fax: (0571) 85125121  
Postcode: 310018

NUMBER: W201936281E-1  
DATE: 2019-12-03

APPLICANT: Airinum

SAMPLE DESCRIPTION: Lite Air Mask

SPECIFICATION: LM-101/102/103/104/105/106/107/108/109/110/111/201/202/203/204/205/206/207/208/209/210/211/301/302/303/304/305/306/307/308/309/401/402/403/404/405/406/407/408/409

ITEM	STANDARD	RESULT	RATING
<b>1. solar ultraviolet radiation protective properties (GB/T 18830-2009)(BLACK)</b>			
- UPF	>40	159	PASS
- T(UVA)av(%)	<5	0.63	PASS
- T(UVB)av(%)	---	0.48	---
<b>2. solar ultraviolet radiation protective properties (GB/T 18830-2009)(WHITE)</b>			
- UPF	>40	205	PASS
- T(UVA)av(%)	<5	4.51	PASS
- T(UVB)av(%)	---	0.09	---
PICTURE			

Report changes to the original test report number 201936281E, the original report is invalid.

俞杰

PREPARED AND CHECKED BY  
YU JIE

---END---